—'J SPARE PARTS

% FOR JAPANESE MARKET ONLY.

AE S AZA (F—No.& AH)

Quantity

K 7E i
(HiiR)

=YY%
Part Names

AR (F—No.& A%
Quantity

K 7E il
(FiiR)

Part Names

Y= RRFY Y7 (5x8x2.5x) 4 A

NF7=TYTFEFryTYF@EAN)

BRGO02| ghelq Bearing(5x8x2.5) 4pcs x4 1000 1708 | Golor Antenna (Black/4pcs) x4 500
I=JLRR7 Y V7 (6x12x4x) 2 A\ R EY
BRGO06| Shield Bearing(6x12x4) 2pcs | 89 % 2 1000 1889 | Body Pin x4 100
Y=L RRT7 Y7 (12x18xx) 2 A(96592) 507526 YU-ZE-5- 62 YTl
BRG008 Shield Bearing(12x18x4) 2pcs x2 1800 70706 540 Class G-Series Motor G22 Single X1 1800
MUYy y—ty NHYRIYZS-) Syncro KR-331 Z{E# (B F)
EZ001 Main Chassis Set (SAND MASTER) @ x1 1600 82135 Syncro KR-331 Receiver x1 5000
YRXF—L(HYRYZ5—) KS202W BAKH—iR ‘
EZ003 Suspension Arm (SAND MASTER) @x2 400 82238W KS202W Waterproof Servo x 1 4000
JOYIM\TFrU7EY MFYRIZG-) KAOBD9TW 7755~ R ESC 60AS 777
EZ006 | Front Hub Carrier Set (SAND MASTER) | @ @ x 1 1500 | | 82245 | 306091\ Brushed WP ESC 60A S-plug| B X 1 4000
UYNTEv U7y MHFYRYZT-) 2Ry ¥ 7—"7(1x100x150)
EZ007 Rear Hub Carrier Set (SAND MASTER) x1 1500 964418 Sponge Tape (1x100x150) @ x 1 300
T~y MR/ ¥V RY AT —)| = N1 Y REZ(M2.6x4/10 A)
EZ008B| gock Set (F&R / SAND MASTER) | @ ®x2 @ x8 1000 | |1-802604| Bing 'Screw(M2.6x4/10pcs) x 10 200
F7FY Assy(HY RY 245 —) N1~ REZ(M3x10/10 A)
EZ009| Diferential Gear Assembly (SAND MASTER) @x1 1000 1-803010| Bjng Screw(M3x10/10pcs) x 10 200
ANR—=FV(QIT/ YRI5 —) TP /A1 Y REZ(M3x10/10 A)
EZO11 | Spur Gear (917 / SAND MASTER) | @)X 1 @ x 2 300 | [1803007P| 1 Bing Screw(M3x10/10pcs)| € X 10 200
UYY3y 27—V RYZG-) TP A Y REAM3X12/10 M|
EZ013B| Rear Shock Stay (SAND MASTER) | @ X 1 @x3 600 | [1803012TP| TP Bing Screw(M3x12/10pcs)| ¥ X 10 200
IOV RY3YIRT—(FY RIRG-) TP N1 Y REZ(M3x15/10 A)
EZO14 | Front Shock Stay (SAND MASTER)| @@ 1 @0 x 3 400 | [1SI015TP| TP Bing Screw(M3x15/10pes)| @ X 10 200
Vv IRy R (FYRYZAT—) HSEZ(M3x8/10 A)
EZ016| Shaft Set (SAND MASTER) | @x6 €@ x4 400 | |1-838008| Fi5t Head Screw(M3x8/10pcs)| €% 10 200
7yl=0y Rty h(HYRYZT-) TP 5 EX(M3x10/10 A)
EZ017| {pper Rod Set (SAND MASTER) | @ @ x 2 300 | [18330107P| Tp Fiat Head Screw(M3x10/10pcs)| € X 10 200
RIATIv TRNHYRYRT—) EU>Z(E4.0/10 A)
EZ018| prive Shaft (SAND MASTER) | @ X 2 600 | |1-E040| E_Ring(E4.0/10pcs) x10 150
EZ022| E=A>F V¥ (21T) FvhM3x33)F/AOY (B A)
21| Pinion Gear (217) x1 250 | |1-NSO3N| Nyt(Maxa.3)Nylon(5pcs) x5 200
Pyl=1 )=ty MEYRI-FTyh-) x 1 Fv h(M4x4.5) 75> T (10 A)
EZ027 | Uoper Bumper Set (MONSTER TRACKER) X2 @x4 700 | |1NOASF| Nit(M4x4.5)Flanged(10pcs) x 10 200
FYRYIAEY MEVAI-RTyH-20) +yhM4x56)77vY F40V (B A)
EZ110 | Gear Box Set (Monster Tracker 2.0)| @ @x 1 @ x 4 2400 | [1NAOSBFN) ut(Md.6)Fianged Nylon(spes)| & X 5 200
E7112| 21797079 7E25-1591- 20| B@@M@DB@x 1 | 1500 | st/ i— RS L TN =Y D £ T
Steering Crank (Monster Tracker 2.0)| 23 85 x 2 68 x 4 ZOBE. KB Y SEARASNTNET
e N = = oo B °
EZ115 SUN=ey MEYRT =Ty 7= 20) @@@X 1 1000 Note that some parts are not sold as spare parts!
2$$Zi4s‘jtbf€Min(5ter T;a(;ker i-o) x4 x 10 Einige Teile sind nicht einzeln erhaeltlich!.
mM=leyMNEYRI-NT Y- Attention ! Certaines pieces ne sont pas vendues au détail.
EZTO01| Tire & Wheel Set (MONSTER TRACKER) | 10 X 2 1800 | Agunas piezas no se venden por separado.
AIVFVI= AUR-T30%y REZYI-3) | @ @) @ @ x 4
EZW012 Qil Shock Conversion Kit (EZ Series) | 1) x 8 1000
Fasos| £ 2 —TANTL—NFZ02| g 4 300

Motor Dust Plate FZ02

25




A7avik—=y

=YY%
Part Names
PBRAA Y397y ML=38/ #YRYAS—/ 78V M)

Description

o8

K TE il
(BiiR)

OPTIONAL PARTS

SIL0300
-8

=Y %
Part Names
) d> A )L #300(80cc)

% FOR JAPANESE MARKET ONLY.

K E il

| AR
(HiiR)

Description

EZWOO4S| pgR (il Shock Set (L=38 / SAND MASTER / Front) 3800 Silicone OIL #300 (80cc) 1100
HRT A 413y 7%y =38 [EZYU=-X ] U%) SIL0350] ¥ U > A JL #350(80cc)
EZWO05S| LRT Ol Shock Set (L=38 / EZ Series / Rear) 3800 -8 | Silicone OIL #350 (80cc) 1100
EZWO016| 7 SAA—LANT@ A JEZY =R | A7ty | 25) 1000 | [S1L0400] & U I A JL #400(80cc) 1100
-25 | Aluminum Wheel Hub (2pcs / EZ Series / 2.5mm offset) -8 | Silicone OIL #400 (80cc)
HGYa1/> T UZX SIL0450] > U 1> A o JL #450(80cc)
96508 | 4G Joint Grease 800 -8 | Silicone OIL #450 (80cc) 1100
97008 | /\— R 7Y+ Z kA v R (3x40mm/2 A) 1000 SIL0500| ¥ > )L #500(80cc) 1100
-40H | Hard Adjust Rod (3x40mm/2pcs) -8 Silicone OIL #500 (80cc)
UM112| 4-8mm R—ILTVR tv N TEA 300 SIL0550| YU O~ JL #550(80cc) 1100
4.8mm Ball End Cap Use Together -8 | Silicone OIL #550 (80cc)
48mm R—JLA% v R (S/4 A) SIL0600| & U 1> & - JL #600(80cc)
UM129| 4 8mm Ball Stud (S/4pcs) 400 -8 | Silicone OIL #600 (80cc) 1100

26




	P001 MON TRA 2_0 KT-232P_out
	P002 MON TRA 2_0 KT-232P_out
	P003 MON TRA 2_0 KT-232P_out
	P004 MON TRA 2_0 KT-232P_out
	P005 MON TRA 2_0 KT-232P_out
	P006 MON TRA 2_0 KT-232P_out
	P007 MON TRA 2_0 KT-232P_out
	P008 MON TRA 2_0 KT-232P_out
	P009 MON TRA 2_0 KT-232P_out
	P010 MON TRA 2_0 KT-232P_out
	P011 MON TRA 2_0 KT-232P_out
	P012 MON TRA 2_0 KT-232P_out
	P013 MON TRA 2_0 KT-232P_out
	P014 MON TRA 2_0 KT-232P_out
	P015 MON TRA 2_0 KT-232P_out
	P016 MON TRA 2_0 KT-232P_out
	P017 MON TRA 2_0 KT-232P_out
	P018 MON TRA 2_0 KT-232P_out
	P019 MON TRA 2_0 KT-232P_out
	P020-021 MON TRA 2_0 KT-232P EX_out
	P022 MON TRA 2_0 KT-232P EX_out
	P023 MON TRA 2_0 KT-232P EX_out
	P024 MON TRA 2_0 KT-232P EX_out
	P025 MON TRA 2_0 KT-232P SP_out
	P026 MON TRA 2_0 KT-232P OP_out
	P027 MON TRA 2_0 KT-232P_out
	P028 MON TRA 2_0 KT-232P_out
	P029 MON TRA 2_0 KT-232P_out
	P030 MON TRA 2_0 KT-232P_out
	P031 MON TRA 2_0 KT-232P CIS_out
	P032 MON TRA 2_0 KT-232P CIS_out
	P033 MEMO_out
	P034 kounyuu_out
	P035 FAX_out
	P036 MON TRA 2_0 KT-232P_out



